
 1 

IMPROVING WATER REUSE FOR 

A COMMERCIAL RECYCLED 

PAPER MILL 

 

 

A thesis submitted in fulfilment of the 

requirements of the degree of Master of 

Engineering (Research) 

 

 

By 

Ngoc Bich Han 

 

 

Institute for Sustainable Industries & Liveable 

Cities 

Victoria University 

 

 

November 2021 



 2 

Abstract 

 
The pulp and paper industry traditionally consumes high levels of water and 

energy and the reduction of fresh water use with emphasis on process water 

management and wastewater recycling are key factors for the growth of this 

industry. 

 
The use of fresh water has reduced significantly during the last decades. The 

main reasons for this include increased environmental legislations relating to 
[...]
Table 4.4. An Binh’s treated wastewater quality collected over 14 days using daily 

samples.          78 

 
Table 4.5. Predictions for Khoi Nguyen effluent quality    79 

 
Table 4.6. Dyes characteristics       85 

 
Table 5.1. Chemical cost for various dose of PAC and PAM   93 

 
Table 6.1. Colour removal efficiencies of various pore sizes   95 

 
Table 6.2. Colour removal rate of UF and NF membranes using untreated wastewater 

and simulated biologically treated wastewater.     96 

 
Table 6.3. COD removal rate of UF and NF membranes using untreated wastewater 

and simulated biologically treated wastewater.     96 

 



 12 

Table 6.4. Peak assignment of FTIR spectra for clean and used UF membranes 114 

 
Table 6.5. Peak assignment of FTIR spectra for clean and used NF membranes 116 

  



 13 

List of abbreviations 

 
AS    Activated sludge 
ACH    Aluminium chlorohydrate 
AOX    Absorbable organic halides 
BOD    Biological oxygen demand 
BNR    Biological nutrient removal 
COD    Chemical oxygen demand 
DOC    Dissolved organic carbon 
DAF    Dissolved air flotation 
Poly-DADMAC  Polydiallyldimethylammonium chloride 
DS    Dissolved solids 
EDR    Electrodialysis 
EGSB    Extended granular sludge bed 
FTIR    Fourier transform infrared spectroscopy 
GLSS    Gas–liquid–solid separation 
HRT    Hydraulic retention times 
HPLC    High performance liquid chromatography 
IC    Internal circulation 
ID    Inside diameter 
IPS    Integrated purification system 
LNF    Loose nanofiltration 
LMW    Low molecular weight 
MVR    Mechanical vapor recompression 
MBR    Membrane bioreactor 
NOM    Natural organic matter 
NF    Nanofiltration 
OTR    Oxygen transfer rate 
OD    Outside diameter 
PPE    Pulp and paper effluent 
PSI    Polysilicato-iron 
PES    Polyethersulphone 
PVDF    Polyvinylidene fluoride 
PAC    Polyaluminium chloride 
PAM    Polyacrylamide 
P&P    Pulp & paper 
RO    Reverse osmosis 
SS    Suspended solids 
SBR    Sequencing batch reactor 
SRT    Solid retention times 
TMP    Trans-membrane pressure 
TSS    Total suspended solids 
UF    Ultrafiltration 
UASB    Up-flow anaerobic sludge blanket 
USSB    Up-flow staged sludge bed 
VFA    Volatile fatty acid 
ZLD    Zero liquid discharge 
  



 14 

CHAPTER 1: INTRODUCTION 

 

1.1. Background 
 
Water plays several essential roles in paper manufacturing. It serves as a 

suspending medium and a swelling agent for the fibres, dispersing and forming 

them into a uniform sheet during the initial stage of the papermaking process. It 

also serves as the solvent for a variety of chemicals and additives to adjust 

product quality. Water reclamation has always been a momentous task in the 

pulp and paper (P&P) industry. The main driving forces for the adoption of 

process water and wastewater treatment technologies are environmental 

regulations, high costs of wastewater discharge and fresh water supply. Recent 

developments have made it possible to not only reduce water consumption and 

environmental impacts, but also to recover treated water and valuable 

compounds such as fibres, making water recycling technologies cost-efficient. 

Thus, the economic viability of these technologies has played an important role 

in their application. The technologies applied, the level of reduction in water 

consumption and the extent of water recycling are different for each mill, since 

the quality of whitewater and wastewater varies depending on the raw materials 

and products. The maintenance of a balance between partial equilibria of 

process variables such as water flowrates, pulp consistency, physiochemical, 

thermal and microbiological properties through water management is important 

for maintaining efficient water use and lowering the need for consumption of 

additional fresh water. 

 
Global paper consumption in 2021 is expected to amount to more than 400 

million tonnes with more than half of that production attributable to packaging 

paper (Tiseo, 2021). With the implementation of effluent regulations and internal 

water purifying processes, wastewater can either be discharged into the 

environment with permitted levels of pollutants, or be reused as process water. 

By recycling used water, fresh water consumption is reduced, lowering the cost 

for fresh water supply and wastewater treatment. On average, 5-80 m3 of fresh 

water is needed for every tonne of paper manufactured, with the paper grade 

and the extent of water recycling being the influential factors (Olejnik, 2011)  



 15 

In paper recycling, water with different qualities can be used for different 

processes. That creates opportunities for process water to be recycled back to 

the same process if it meets the influent requirements. In a modern mill there 

are two main water circuits that provide the opportunities for water recycling: 

short water loop and long water loop Hubbe et al. (2016). Figure 1.1 shows 

typical water circuits, which are made up of a short and long water loop, of a 

pulp and paper mill.  

 
The short water loop, which is comprised of primary and secondary circuit, 

involved an internal treatment that allows instant whitewater recycling, the water 

that drains from a wet sheet of paper in the forming section, and fibre recovery 

(Blanco et al., 2015). Water used for paper machine can be recirculated back 

for the same process or pulp preparation through whitewater recycling.  

When reusing process water, it is inevitable to experience build-up of 

suspended solids (SS), dissolved solids (DS) and increase temperature. While 

the increase in SS recovery can reduce the raw material losses and produce 

less sludge for wastewater, problems such as plugging of pipes and showers, 

dirt and spots in the final product, deposit formation, abrasion, fabric life 

reduction, tensile strength loss and possible modification of drainage capacity 

may arise. The accumulation of DS increases biological activity, colour, bad 

odour in the process and final product, the probability of scaling, deposit 

formation, corrosion, and lessens the stability in the wet-end. Heat rise due to 

process water reuse causes a reduction of the vacuum pump efficiency and 

increase and/or alteration of the microbiological activity. 

 
Long water loop receives the excess water from the short loop and auxiliary 

waters. The tertiary circuit involving general treatment of wastewater is located 

on this loop. From this point, the recycling of water and short fibres into the 

manufacturing stage is organised depending on the quality of the paper 

produced. The wastewater treatment process generally includes a primary and 

a secondary process. A tertiary treatment is implemented when higher 

requirements for the effluent standards are required.  

 



 16 

 

Figure 1.1. Simplified water system of a pulp and paper mill and its water 

recycling opportunities (Blanco et al., 2015). 

 
By recirculating used water back to different parts of the pulp and paper making 

process, fresh water consumption is reduced, lowering the expense for fresh 

water supply and reducing the dependency on scarce environmental resources 

such as trees and water at the same time. Wastewaters in the recycled paper 

industry contain considerably less contaminants compared to the pulping 

process as recovered paper relies primarily on water with little chemical 

addition. Chemical substances found in wastewater from mills that use wood as 

a raw material include lignin, hemicellulose, cellulose, and wood extractives 

(Singh et al., 2019), all of which exist as residue from recovered materials in 

very small concentrations, which end up in recycled paper mill untreated 

effluents. As bleaching is not involved in the recycled paper making process, its 

wastewaters do not contain hazardous chemicals derived from lignin 



 17 

degradation such as formic acid, acetaldehyde, methanol, chlorophenols, 

dioxins, and furans. Despite having less contamination in the wastewater, 

recycled paper mill effluents still require treatment prior to disposal or 

recirculation to reduce contaminants (Fatta-Kassinos and Dionysiou, 2016). 

Therefore, a series of treatment technologies have been developed to address 

these problems. The design and structure of the treatment plant varies between 

mills depending on the quality of paper products, the type of raw materials 

utilised, the local discharge standards and the toxicity of the wastewater (Moo-

young, 2007). 

 
Primary and secondary treatments are part of a conventional wastewater 

treatment facility. Primary treatment is frequently used as a pre-treatment for 

subsequent treatment technologies, as its main purpose is to eliminate 

suspended solids. A coagulant and/or a flocculant coupled with sedimentation 

or dissolved air floatation (DAF) are often used in this stage to improve 

separation. Secondary treatment is a biological (anaerobic-aerobic or aerobic) 

treatment that removes excess colloidal particles, dissolved organic matter, and 

nitrogen, lowering COD, BOD, and colour (Englande et al., 2015). The rising 

demands in discharge quality require the implementation of tertiary treatment as 

a polishing step to achieve treated effluent that meets discharge requirements 

and is also appropriate for reuse. Some common techniques used in the 

recycled paper industry for the tertiary treatment are activated carbon, 

enhanced coagulation and flocculation, and membrane technology. 

Besides wastewater treatment, these technologies also aid in water 

reclamation, reducing fresh water consumption thus liquid discharge. However, 

a reduction in liquid discharge as well as the need for fresh water, without 

proper water treatment and consideration, could cause detrimental effects to 

the plant’s efficiency and the final products. The degree of contaminant 

reduction depends on the plant daily production rate, frequency of grade 

change, and especially the grade of paper product produced.  

 

Victoria University and An Binh Paper Corporation Research Centre have 

identified an opportunity to reduce the water consumption rate for Khoi Nguyen 



 18 

paper mill, a new plant with a total liquid discharge of 4,000m3/day, leading to 

financial support of this project.  

 

1.2. Objectives 
 
The aim of this dissertation is to evaluate the performance of individual 

processes for a commercial wastewater treatment plant and identify appropriate 

technologies for the tertiary treatment, enabling further water reuse and 

attainment of the wastewater discharge requirements, taking contaminants 

removal efficiency, retrofitting and financial feasibility into consideration. 

 
Pulp and paper wastewaters vary in characteristics and contain different 

contaminant loads depending on the pulping and papermaking process. For 

commercial paper mills that utilise recovered materials, the wastewater is 

characteristically high in colour due to the presence of dyes and inks in raw 

materials and addition of colouring agents during the production process. 

Therefore, discharged wastewater is required to meet the local discharge 

regulations, whereas recycled wastewater, if any, is expected to achieve 

industrially quality requirements such as hardness, corrosion and scaling ability. 

 
This project was carried out at An Binh Paper and Khoi Nguyen Paper 

commercial recycling paper mills in Vietnam. The An Binh mill currently 

consumes approximately 10 m3 of water for every tonne of product. Due to the 

similarity of the manufacturing process, Khoi Nguyen’s wastewater treatment 

plant is based on the design of An Binh wastewater treatment plant with some 

improved features.  

 
The study looks at various method of wastewater treatments, including 

enhanced coagulation and flocculation, and membrane technologies for tertiary 

treatment that enable water recycling in a commercial paper plant. Although 

there has been extensive research on these technologies, the main objective of 

this work was to investigate the interactive effects of the experimental factors, 

viz. the initial contaminant inputs, process conditions, chemical dosages as 

process parameters for process optimisation. For this purpose, wastewaters 

from An Binh commercial paper mill were selected as a case study to 



 19 

investigate the applicability in terms of technical and economic feasibility. The 

contribution of this dissertation is organised according to the following specific 

objectives: 

• Determine the characteristics of the wastewater in terms of 

contaminant loads including COD, BOD, colour and total suspended 

solids (TSS) to identify parameters of concern, 

• Assess and compare the removal efficacy of contaminants of 

concern by various treatment technologies including enhanced 

coagulation and flocculation, and membrane technologies, and  

• Assess suitable technology in terms of performance and economic 

viability for contaminant removal to meet the discharge standard and 

enable reuse of wastewater. 

  



 20 

CHAPTER 2: LITERATURE REVIEW 

 

2.1.  Water consumption in recycled paper mills 

 
Water is used extensively in the papermaking process, including raw material 

preparation, chemical make-up, fibre property development, transportation, pulp 

dilution, paper web formation, equipment cleaning, and lubricating, cooling, and 

heating in the form of steam (Olejnik, 2011). As a result, a traditional 

papermaking plant's economics are based on the use of water (Olejnik, 2011). 

For every tonne of paper created, 5–80 m3 of fresh water is required, with the 

paper grade and level of water recycling being the determining factors (Olejnik, 

2011) 

 
Improvements in water efficiency in P&P industry have been made possible by 

various techniques such as establishing more effective wastewater treatment 

and narrowing or closing water circuits through the reuse of clarified process 

water (Man et al., 2018). The water consumption varies in each mill, based on 

the raw material used, the paper grade produced, and the size and structure of 

the plant (Ramezani et al., 2011). It has been demonstrated that when 

recovered papers are used as raw materials, 9–25% less water and 28–70% 

less energy are consumed (Ramezani et al., 2011). 

 
The deinking process also has an impact on water consumption rates (Jung 

and Kappen, 2014).  The process water can be easily cleaned for recirculation 

in mills that do not require deinking as chemicals for bleaching are not required. 

Depending on the system, a volume of freshwater ranging from 5.5 to 75 

m3/tonne of pulp is necessary for the deinking process. Mills that generate high-

quality goods but have small paper machines, limited production rates, and 

frequent grade changes are frequently confronted with rising effluent volumes 

(Jung and Kappen, 2014). 

 

2.2. Contaminants in recycled paper mills 

 
Closing the water system to reduce freshwater use could have a detrimental 

impact on various unit operations. According to Fatta-Kassinos and Dionysiou 



 21 

(2016), reduced fresh water usage can cause a continuous increase in 

problems due to an increased presence of harmful compounds in water loops. 

In recent years, many attempts have been made to improve the recycling ratio 

of process water by treating suspended particles and organic dissolved solids. 

However, the treatment of dissolved inorganics, which include salts and metal 

ions, has yet to be fully explored. It has been suggested that metal ion chelating 

agents based on aminopolycarboxylate-based molecules can be used 

(Chauhan et al., 2015). Metal ion chelating agents, however, would be 

unsuitable for a completely closed, zero discharge system due to the high cost 

of removing the metal complexes. 

 
Because each mill's process water has a different composition, the amount of 

these contaminants varies. Due to the diverse nature of recovered paper, 
[...]
(kPa) with constant flux, while NF by the flux (LMH) decrease under constant 

pressure. Therefore, both UF and NF were tasked to filtrate 1 L of feed water 

until UF reached the maximum pressure allowed by the pressure pump (400 

kPa) or NF experienced approximately 80% reduction of flux.  

 

3.5.1. Membrane fouling identification 

 
Fourier transform infrared spectroscopy (FTIR) Frontier by Perkin Elmer was 

used to verify the presence of foulants in UF and NF by comparing the fresh 

and fouled membrane FTIR spectra. Wavelength used was 500 nm ~ 4,000 nm. 

 
 
 
 



 58 

3.5.2. Membrane cleaning 

 

3.5.2.1.  Chemical cleaning 

 
In these experiments, UF and NF were cleaned with NaOH and citric acid to 

evaluate foulant removal efficiency of such chemicals. As recommended by 

literatures, 1,000 mg/L NaOH and citric acid were used in attempt to clean the 

membrane modules. New modules were used for each chemical. Thus, 2 UF 

and 2 NF modules were cleaned with NaOH and citric acid separately. Each 

test had 3 cycles where  

1) Deionised water was run through the module first to establish a 

baseline for flux and pressure 

2) Feed water was added and filtrated until 30% recovery rate was 

reached with the permeate collected and measured for colour and COD 

3) Continue the filtration until the module reaches critical flux or 

maximum pressure allowed by the pump 

4) Clean membrane with NaOH or citric acid for 15 minutes using 

Clean-In-Place (CIP) technique, which is soaking the membrane in the 

cleaning solution 

5) Flush the module with deionised water for 10 minutes to remove 

excess cleaning solution and foulants 

6) Run deionised water to re-establish baseline for flux and pressure 

7) Repeat from step 2 to 6 (second cycle) 

8) Repeat from step 2 to 5 (third cycle) 

 
Similar tests using the same steps were carried out using 500 mg/L NaOH and 

Citric Acid, and 1,500 mg/L NaOH and citric acid to determine the effect of low 

and high concentration of alkaline and acid cleaning on membrane 

performance.  

 

3.5.2.2. Mechanical cleaning – Backwashing 

 
In this study backwashing was used as an alternative for fouling control. Two 

UF modules were used. The first one was run with deionised water first followed 

by filtrating until a critical pressure was reached (400 kPa). This process was 



 59 

repeated once using the same method without backwashing to distinguish any 

difference in the fouling rate. The fouling point (80 kPa) where the pressure 

starts to increase drastically was determined during this test. The second 

module was used for the backwashing test using these steps: 

1) Filtration with DIW to establish baseline pressure 

2) Filtration with feed water until the pressure reaches the fouling 

point (80 kPa) and record the pressure changes 

3) Backwash with permeate for 3 minutes 

4) Repeat steps 2 to 3 nine times 

 

3.5.3. Feed pre-treatment  

 
As an attempt to control fouling, an investigation on whether pre-treatment 

would prevent or reduce the fouling was made. A commercial Fast Floc was 

used instead of PAC31 from Vietnam, as it could not be brought into Australia. 

Consequently, 20 μl was used to treat 1 L of wastewater as recommended on 

the label since no other information regarding PAC strength or Al2O3 

concentration was provided. 

 
A 3L sample of wastewater was split into 3 equal 1 L beakers. HCL and NaOH 

were used to adjust pH to 7 before the addition of different doses (40 μL, 20 μL, 

10 μL) of Fast Floc in labelled beakers. The dosed samples were then stirred 

for 3 minutes. Once the flocs had settled, filter 20 mL from each beaker to 

measure colour and COD. The wastewater dosed with 20 μL was then used as 

feed water for a UF filtration. Permeate was collected and measured for colour 

and COD once 30% water recovery was reached, but filtration continued until 

the module reaches the maximum pressure allowed. 

  



 60 

CHAPTER 4. WATER CIRCUIT ANALYSIS AND 

WASTEWATER TREATMENT OF AN BINH AND KHOI 

NGUYEN COMMERCIAL RECYCLED PAPER PLANT 

 
An Binh paper mill produces less paper but uses more fresh water compared to 

its newly established sister mill – Khoi Nguyen. With the increase in production, 

Khoi Nguyen processes almost double the amount of wastewater a day. 

However, with the increasing price of fresh water supply and demand in 

conserving the precious water resource, Khoi Nguyen aim to further reduce 

their fresh water consumption. Hence, the objective of this Chapter is to provide 

background information on the two paper mills and identify opportunities for 

water recycling for Khoi Nguyen based on An Binh’s existing wastewater 

treatment plant. 

 
The reuse of wastewater for different steps in the overall production process 

depends on the quality of the treated water as well as the treatment cost that 

would bring great economic benefits to the company. In a typical paper mill, the 

cost for fresh water supply and wastewater discharge accounts for about 10% 

of production cost. With acceptable technology, the reduced cost of fresh water 

consumption and effluent discharge fees could help save up to 35% of process 

water cost in the long run. In order to achieve this, a series of elements at the 

mill such as the design of the wastewater treatment system, points of water 

input and output, the quality of treated water and the local discharge standards 

for effluents were taken into consideration. 

 

4.1. Khoi Nguyen plant water circuit 
 
Khoi Nguyen, despite being a newly established sister factory of An Binh, has a 

bigger production capacity, processing up to 4,000 m3 of wastewater per day. 

Khoi Nguyen’s water circuits are shown in Figure 4.1. 

 

 

 

 



 61 

 

 

Figure 4.1. Khoi Nguyen water circuits. Illustration by courtesy of Khoi Nguyen Paper Ltd. 

 
 
 



 62 

Compared to the water circuits proposed by Blanco et al. (2015) in Figure 4.1, 

Khoi Nguyen water circuits bare many similarities. The primary circuit can be 

depicted through the water (blue arrows) exiting the paper machine and being 

sent directly to the system for pulp consistency and flow control. The yellow 

arrows show the stock stream, which describes the collection of recovered 

paper, pulping, stock preparation, pulp transformation into final paper products 

after going through the paper machine, and a fibre recovery stage (yellow 

dotted arrow) occurs at the save-all system. The fresh water is supplied from 

the fresh water station to the paper machine. The whitewater drains from a wet 

sheet of paper in the forming section and is subsequently treated at the save-all 

unit and reused for stock preparation along with the fibre recovery step and the 

shower system. These streams make up the secondary water circuit. The 

tertiary water circuit includes used process water from all stages of paper 

production including pulping, stock preparation, reject system, blowdown water 

from boiler and water for domestic use. These streams are sent to a wastewater 

treatment system. The reuse of treated wastewater makes up the tertiary water 

circuit.  

 
The wastewater treatment system design is similar to that of An Binh with some 

enhanced modifications.  The difference is that Khoi Nguyen considers a tertiary 

treatment process as an option to further remove colour, which is a main 

concern for Khoi Nguyen. This will be discussed in the subsequent water 

balance analysis section to achieve a reduction of fresh water consumption 

from 10 m3 to around 6 m3/tonne product 

 

4.2. Wastewater treatment systems of the two recycled paper 

mills 

 
With a manufacturing capacity of 75,000 tonnes per year, An Binh Paper 

produces around 2,000 m3/day wastewater. Along with increased productivity, 

An Binh has also managed to reduce their fresh water usage by having an 

effluent treatment plant on-site to treat and recycle some of the wastewater. 

Their treatment system flowsheet, which is shown in Figure 4.2, is comprised of 



 63 

primary and secondary treatment, implementing coagulation and flocculation 

treatment, DAF, anaerobic and activated sludge treatment. 

 

 

Figure 4.2. An Binh’s wastewater treatment system  

 
Compared to An Binh’s wastewater treatment system, Khoi Nguyen has some 

improvements. A screen and equalisation basin are added before the 

coagulation and flocculation step to increase the efficiency of the treatments. 

The screen aids in pre-treating the wastewater, and removing any visible 

contaminants that are large in size. The equalisation basin performs pH and 

temperature control, maintaining the optimal condition for coagulant and 

flocculant in the chemical treatment process, and microbes in the biological 



 64 

treatment process. Due to colour being a concern for the An Binh mill, as their 

wastewater treatment plant fails to consistently meet the discharge standard for 

colour, an enhanced or tertiary treatment process is to be implemented after the 

biological treatment for Khoi Nguyen wastewater treatment system to ensure 

the same problem will not happen for this plant. The wastewater treatment 

system of Khoi Nguyen is outlined in Figure 4.3.  

 

 

Figure 4.3. Khoi Nguyen’s proposed wastewater treatment system 



 65 

 

4.3. Individual processes for wastewater treatment plant 

 

4.3.1. Operation units for physical/chemical treatment 

 
Screens: screens with a uniform in size are equipped to remove large floating 

materials and suspended particles. The process of screening can be carried out 

by passing wastewater through different types of screens with different opening 

sizes. 

 
Equalisation basin: provides a consistent influent flow downstream by 

regulating the flow, pH and temperature of wastewater. It is designed to store 

the volume of water generated during peak hours or when the system needs to 

stop for repair and maintenance. The basin has a submersible aeration system 

to avoid settlement of sediment and anaerobic processes causing odours, and 

to stabilise the concentration of wastewater before passing it through to the next 

treatment stages 

 
Coagulation-Flocculation: Wastewater from the equalization basin is pumped 

to the coagulation tank, where a coagulant such as poly-aluminium chloride 

(PAC), is dosed in through a metering pump. PAC has a higher coagulation 

efficiency than alum, does not cause fluctuations in pH, produces less sludge, 

reduces TDS and leaves no residual sulphate in the water treatment system. 

Effluent from the coagulant tank then continues onto the flocculant tank. The 

chemical used in this process is polyacrylamide (PAM). The 

coagulation/flocculant process forces suspended solids to form larger particles, 

improving the efficiency of the next treatment stages. 

 
Dissolved Air Flotation (DAF): DAF separates the flocs produced in the 

previous process from the wastewater. Small air bubbles are introduced into the 

system to form bubble-particle agglomerates with density less than water. This 

mechanism causes the particles to float to the surface for collection, and 

pumped to a sludge collecting tank. Particles with higher densities will settle to 

the bottom and are removed after intermittently for further treatment. 

 
Intermediate tank: provides an option for reuse of wastewater treated by DAF. 



 66 

 

4.3.2. Biological treatment  

 
Upflow Anaerobic Sludge Blanket (UASB): Wastewater is distributed into the 

tank from the top of the UASB. The wastewater then moves upwards through 

the sludge. The dense sludge layer allows handling of organic matter at high 

loads, and in addition the biomass content also remains high. An outstanding 

feature of the UASB is that the system is capable of gas-liquid-solid phase 

separation. The treatment begins when the effluent flows through the sludge 

layer. Sludge-bearing wastewater, combined with gas bubbles rises above into 

the three phases separator from which the sludge will fall back into the sludge 

layer and the gas is collected, and the treated wastewater flows to the next 

process. Biogas is collected and burned, residual sludge is pumped to the 

sludge collecting tank. 

 
Aerobic Treatment Tank: Air is provided to mix activated sludge and 

wastewater, and to give oxygen to aerobic bacteria to encourage the digestion 

of organic compounds. Aerobic microorganisms are added prior to treatment to 

create a healthy concentration of bacteria to process the residual organic 

materials from the anaerobic stage. Part of the biomass is retained to keep the 

balance of bacteria and organic loads while the rest is transferred to a sludge 

collection tank. These aerobic microbes would need nutrients, primarily nitrogen 

and phosphorous to reproduce and function. Anaerobic bacteria require less 

nutrients as they produce less sludge than their aerobic counterparts. 

 

4.3.3. Operation units for tertiary treatment 

 
Enhanced treatment: as will be discuss later, the most viable option is 

enhanced coagulation and flocculation. 

 
Clarifier/ Settling tank or Sedimentation tank: Holds and separates the 

mixture of sludge and treated wastewater by letting the sludge settle to the 

bottom. Parts of the biomass will be recirculated to the aerobic tank to maintain 

the biomass level while the rest is pumped to a sludge collection tank, where it 

will be sent to the filter press for dewatering. Dewatered sludge is sent for 



 67 

disposal while sludge water is introduced to UASB for further treatment. The 

treated water will then go on to another intermediate tank, either to be reused or 

discharged. 

 
As mentioned, treated wastewater from various points of the treatment system 

is recycled back into production. Currently, effluents after coagulation and 

flocculation process and DAF will be reused. Treated water is transferred to an 

intermediate tank as the final step either to be reused as cleaning water or 

sealing water for hydraulic press machines, drum pulpers, stock preparation 

and paper machines, or released into the receiving water body, which is shown 

in Figure 4.2. 

 

4.3.4. Discharge requirements 

 
It is a common requirement for all mills to meet the local or national effluent 

discharge standards. These standards vary from country to country and even 

state to state, depending on where the treated effluent would be discharged. In 

Vietnam, depending on the quality of treated waters, they can be discharged 

into a receiving water system (drainage system of urban areas, rivers or coastal 

water), or can be sent to an external system for further treatment. 

 
The National Technical Regulation (Ministry of Natural Resources & 

Environment, 2011) is specific for every industry and depends on the discharge 

rate (Kf) coefficient and the receiving waters coefficient (Kq). Contaminant 

targets for An Binh and Khoi Nguyen treated wastewater against discharge 

standards are depicted in Table 4.3. 

 
The maximum value for industrial wastewater discharge permitted can be 

calculated following the formula Cmax = C x Kq x Kf 

• Cmax is the maximum permissible value for effluent being 

discharged into receiving waters 

• C is a pollution parameter value given in Table 4.3. 

• Kq is the receiving waters coefficient which indicates the flow rate 

the receiving waters. (For Khoi Nguyen, Kq = 0.9) 





 69 

 

4.4. Daily analysis of An Binh wastewater 

 
In this study, the influent flow rate, the influent pollutants including TSS, COD 

and colour for individual processes are monitored against discharge standards 

and predict for short-term and long-term changes thus providing information to 

efficiently operate the treatment process. Although the quality of treated effluent 

is monitored daily by the factory, the measurements only include the 

parameters according to discharge standards. Industrial wastewater treatment 